

Contents lists available at ScienceDirect

European Journal of Cancer



journal homepage: www.ejcancer.com

Review

Going beyond the 2023 MASCC and ESMO guideline update for the prevention of chemotherapy- and radiotherapy-induced nausea and vomiting

Karin Jordan^{a,b,*}[®], Evandro de Azambuja[°], María Ángeles García del Barrio^{d,e}, Franziska Jahn^f, Mario Di Palma^g, Florian Scotté^h, Alex Molassiotisⁱ, Matti Aaproⁱ

ⁱ Medical Oncology, Genolier Cancer Center, Genolier, Switzerland

ARTICLE INFO

Keywords: Chemotherapy- and radiotherapy-induced nausea and vomiting Emesis Anti-emetic therapy Guidelines

ABSTRACT

The MASCC/ESMO guidelines for the prevention of chemotherapy- and radiotherapy-induced nausea and vomiting were updated in 2023 by a Consensus Committee of 34 multidisciplinary international healthcare professionals and three patient advocates. Guideline-recommended prophylactic anti-emetic strategies can control chemotherapy-induced nausea and vomiting (CINV) in many patients, but unaddressed issues remain. Across a series of meetings, we evaluated these guidelines to identify possible evidence gaps which warrant further exploration. Key topics identified and discussed included the use of dexamethasone-sparing regimens with cisplatin (and other non-anthracycline and cyclophosphamide)-based highly emetogenic chemotherapy regimens, the importance of individual patient risk factors for CINV, the use of a second agent in patients receiving low emetogenic chemotherapy, how to manage CINV with certain new antibody-drug conjugates, the most appropriate approach for managing breakthrough CINV, the options for patients with CINV even after following best guidance, the use of lower than standard doses of olanzapine (<10 mg/day), and the management of long-delayed CINV and CINV in patients receiving oral therapies. Through identifying the current gaps in the updated MASCC/ESMO guidelines and discussing the available evidence, we aim to address these issues and support oncologists who may encounter them in clinical practice. These and other questions need to be considered to help ensure choice of anti-emetic treatments provide optimal effectiveness in clinical practice.

1. Introduction

Chemotherapy-induced nausea and vomiting (CINV) are two of the most common and troublesome side effects experienced by patients with cancer undergoing systemic treatments, which can negatively impact quality of life and therapeutic compliance [1,2]. The MASCC/ESMO guidelines for the prevention of chemotherapy- and radiotherapy-induced nausea and vomiting were updated in 2023 by a Consensus Committee consisting of 34 multidisciplinary international

healthcare professionals and three patient advocates [2].

Based on chemotherapy emetic risk, the MASCC/ESMO guidelines recommend prophylaxis with a four-drug regimen of a 5-hydroxytryptamine-3 receptor antagonist (5-HT₃-RA), a neurokinin 1 receptor antagonist (NK₁-RA), dexamethasone, and olanzapine for highly emetogenic chemotherapy (HEC). For moderately emetogenic chemotherapy (MEC), 5-HT₃-RA and dexamethasone should be used, with the addition of a NK₁-RA as part of a triple combination in patients with high-risk MEC, i. e. carboplatin (AUC \geq 5), women receiving oxaliplatin-based MEC aged

https://doi.org/10.1016/j.ejca.2025.115451

Received 27 February 2025; Received in revised form 16 April 2025; Accepted 17 April 2025 Available online 19 April 2025 0959-8049/© 2025 The Authors. Published by Elsevier Ltd. This is an open access article under the CC BY license (http://creativecommons.org/licenses/by/4.0/).

^a Department of Hematology, Oncology and Palliative Care, Ernst von Bergmann Hospital Potsdam, Germany

^b Department of Hematology, Oncology and Rheumatology, University Hospital Heidelberg, Heidelberg, Germany

^c Institut Jules Bordet, Höpital Universitaire de Bruxelles (H.U.B) and l'Université Libre de Bruxelles (ULB), Brussels, Belgium

^d Pharmacy Department, Clínica Universidad de Navarra, Universidad de Navarra, Madrid, Spain

^e School of Pharmacy and Nutrition, Universidad de Navarra, Pamplona, Spain

^f Department of Hematology and Oncology, University Hospital Martin-Luther University Halle-Wittenberg, Halle, Germany

^g Interdisciplinary Patient Pathway Division, Gustave Roussy, Villejuif, France

^h College of Arts, Humanities and Education, University of Derby, Derby, UK

^{*} Corresponding author at: Department of Hematology, Oncology and Palliative Care, Ernst von Bergmann Hospital Potsdam, Germany. *E-mail address:* Karin.Jordan@med.uni-heidelberg.de (K. Jordan).

 \leq 50 years, and certain antibody-drug conjugates (ADCs), i.e. sacituzumab govitecan and trastuzumab deruxtecan. Single-agent therapy with 5-HT₃-RA, dexamethasone or dopamine-RA should be considered for low emetogenic (LEC) treatments (Table 1).

However, it remains a challenge to accurately define the emetic risk associated with different anticancer agents [3]. The evidence is highly heterogeneous regarding disease (tumour types, disease stage), treatments (use of previous therapies and/or in combination) and whether antiemetic prophylaxis is given or not fully reported. Different reporting systems make it difficult to compare the incidence and severity of CINV. Oral agents provide an additional challenge given that most involve daily administration over an extended period rather than the single administration typical of intravenous agents. As the concept of acute and delayed nausea and vomiting has its limitations here, the classification system for oral agents was revised in the 2023 update.

In addition, while the emetogenic risk potential of anticancer therapies is often assessed based on occurrences within the first 24 h, the potential for delayed (i.e. 2-5 days after administration) or even long delayed (>5 days after administration) nausea and vomiting can be

Table 1Anti-emetic treatments.

	Dose	Half-life	Clinical characteristics
5-HT ₃ -RA			
1st generation	IV: 8 mg or	3 h	Dosing Interval: ~8h
(ondansetron)	0.15 mg/kg		Metabolised through
	Oral: 8 mg		CYP2D6: limited use in
	BID or TID		ultra-rapid metabolisers
Granisetron	IV: 0.01	5–9 h IV	Dosing Interval: ~12h
	mg/kg	6 h Oral	Metabolised through
	Oral:	24 h SC	СҮРЗА4
Delenesetron	1–2 mg	40 h	Desire Internel (severed
Palonosetron	IV: 0.25 mg	40 n	time): 49.72 h
	0 50 mg		ume): ~48–72 n
Tropisetron	IV: 5 mg/	8 h	Dosing interval ~ 24 h
riopiociton	dav	0.11	Metabolised through
	,		CYP2D6: limited use in
			ultra-rapid metabolisers
NK ₁ -RA			Ĩ
Aprepitant	Oral:	9–13 h	Dosing Interval: ~24h
	125 mg,		Interactions through
	80 mg,		CYP3A4
	80 mg		
Netupitant ^a	Oral:	88 h	Single dose. Covered time:
	300 mg		~120h
			Interactions through
D 1 1	0.1	160 100 1	CYP3A4
Rolapitant	Oral:	169–183 h	Single dose.
	180 mg		No interactions through
Steroids			CIPSA4
Devamethasone	IV/Oral	36_72 h	Interactions through
Dexamethasone	8-20 mg	50-7211	CYP3A4 with some NK ₁ -BA
	0 20 118		With aprepitant.
			fosaprepitant, netupitant,
			fosnetupitant: 12 mg
			With rolapitant (no
			interactions): 20 mg
Others			
Olanzapine	Oral:	42 h ^b	2.5 mg oral could be enough
	5–10 mg		
Dopamine RA (e.g.	Oral: 10 mg	5-6h	Dosing Interval: ~ 8 h
metoclopramide)	TID		Maximum dose in 24 h is 0.5
			mg/kg body weight. Major
			doses have been related
			with extrapyramidal
			symptoms

BID, two times per day; h, hour; IV intravenous; SC, subcutaneous; TID, three times per day

^a Netupitant is only available together with palonosetron 0.5 mg in a hard capsule.

^b Dependent on age and sex (longer in young patients and women).

overlooked. In the longer-term, there may be severe nausea that might determine different choices for prevention. For example, evidence from trials on recently developed antibody-drug conjugates (ADCs) suggests that most present an increased nausea and vomiting risk, including delayed or very late onset after several days and with a prolonged duration, i.e., 10 or more days [4–6].

In clinical practice, choice of antiemetic prophylaxis may also be influenced by individual patient risk factors that can elevate the risk of CINV, meaning an otherwise MEC treatment regimen can pose a high risk to the individual patient. These factors may include younger age, female gender, anxiety, CINV in a previous episode, and a history of motion sickness or nausea and vomiting during pregnancy [7,8]. Multidisciplinary teams may not always take these patient factors into account when making treatment decisions and they continue to not be fully addressed in the MASCC/ESMO guidelines. This may be largely due to difficulties in defining individual risk factors and the lack of adequate evidence.

Adherence to treatment guidelines, including the MASCC/ESMO guidelines, remains sub-optimal, both through inadequate uptake by physicians and poor treatment adherence by patients [9,10]. Reasons for this include underestimation of the incidence of CINV by physicians and a lack of routine screening for nausea, physician preferences for non-guideline recommended regimens, under-reporting by patients, the complexity of some antiemetic regimens, and access restrictions to some antiemetics due to costs. Inadequate adherence with antiemetic prophylaxis can reduce CINV control in both the HEC and MEC settings, and can lead to reduced treatment compliance, reduced relative dose intensity and even discontinuation of anticancer therapy, putting the therapeutic goal at risk.

Across a series of meetings attended by members of the author group, all of whom are experienced within the field, held from March to June 2024, we evaluated the recently updated MASCC/ESMO guidelines to identify possible evidence gaps which are not sufficiently covered and that warrant further exploration. This was done through informal discussion rather than any specific process and was based on the clinical experience of authors as well as the knowledge obtained by involvement of several members of the group in the development of the guidelines themselves. Topics identified are also those typically queried by clinicians in clinical forums on managing nausea and vomiting. Based on these discussions, we subsequently developed several key questions, selected and refined through an iterative review process, based on these gaps and provide a review of available evidence together with suggestions of how to address these issues in order to support oncologists in daily clinical practice (Table 2).

1.1. Can a dexamethasone-sparing regimen be used with cisplatin (and other non-anthracycline and cyclophosphamide) based HEC chemotherapy?

Although effective, dexamethasone can be associated with several side effects and may pose a risk to patients with comorbidities, such as diabetes [11,12]. As a result, dexamethasone-sparing regimens have been explored. The 5-HT₃-RA, palonosetron, in combination with single-dose dexamethasone, with or without an NK1-RA, was shown to be as effective as a regimen including additional dexamethasone doses in patients with breast cancer receiving anthracycline and cyclophosphamide (AC) [13]. In a randomised, double-blind study, dexamethasone administered on day 1 before chemotherapy initiation was non-inferior to dexamethasone given for three days in the prevention of CINV caused by AC or cisplatin, when combined with palonosetron and an NK₁-RA (aprepitant or fosaprepitant) [14]. However, post-hoc analyses failed to show non-inferiority of the dexamethasone-sparing regimen in the subgroup of patients receiving cisplatin [14,15]. In a subsequent open-label proof-of-concept study, an oral fixed-dose combination of netupitant and palonosetron (NEPA) plus single-dose dexamethasone on day 1 was comparable to regimens with additional

Table 2

1

2

3

5

Summary of qu

of questions and recommendations.		
Question	Recommendations/comments	8
Can a dexamethasone-sparing regimen be used with cisplatin (and other non-anthracycline and cyclophosphamide) based HEC chemotherapy?	 Single-dose dexamethasone may provide similar antiemetic control as multiple-day dexamethasone when combined with palonose- tron and an NK₁-RA for cisplatin- based chenotherapy. 	0
Are lower doses (<10 mg) of olanzapine effective?	 There is evidence that olanzapine 5 mg/day, and possibly 2.5 mg/ day or is as effective as standard- dose 10 mg/day in combination with triple antiemetic therapy. 	9
What individual risk factors mean MEC becomes HEC?	 A range of factors have been identified, including age, female sex, anxiety, a history of motion sickness or nausea during pregnancy, prior treatments, inadequate sleep before chemotherapy, and duration of CINV 	
How should CINV in patients treated with new ADCs be managed?	 Increased use of emesis risk calculators to estimate individual risk may be helpful ADCs may be associated with a novel pattern of CINV, with onset of nausea at around 2–3 days and vomiting at around 10 days and the risk remaining high throughout each cycle. 	10
What is the emetogenic risk of	 A two-drug regimen may possibly be sufficient for some patients, although triple therapy of 5-HT₃- RA, a NK₁-RA, and dexamethasone will be needed in others and may be considered the gold-standard approach. Anti-emetics with longer half-life and/or longer protection may be an appropriate option Incidence of CIWY for injunctory 	

FOLFOX/FOLFIRI/FOLFIRINOX regimens?

When should a second agent be 6 added to patients receiving LEC?

How should CINV be managed in 7 patients receiving oral therapies?

- Incidence of CINV for irinotecan containing regimens is poorly recognised; triple therapy of dexamethasone, 5-HT3-RA and NK1-RA may be advisable as prophylaxis although evidence is limited
- FOLFIRINOX regimen may have be more emetic than FOLFOX/ FOLFIRI
- · If CINV control is inadequate with initial monotherapy, switching to an alternative agent should be considered.
- In patients with poor control of CINV in the previous cycle, the prophylaxis regimen recommended for the MEC could be considered.
- However, overtreatment may be a concern, and the addition of a second agent might only be considered if it addresses a particular issue.
- · Data on the emetic risk potential of oral anticancer agents are very limited and guidance is based on the use of on-demand antiemetics. typically, a combination of 5-HT3-RA (days 1-7) and dexamethasone (days 1-3) should be considred.
- An NK1-RA may need to be added if this is inadequate and multiple dosing should also be considered.

Tabla	2	(continued)
Iavic	4	(<i>continueu</i>)

	Question	Recommendations/comments
8	What is the best drug for breakthrough CINV?	 Deliver the optimal adapted prophylaxis from the first cycle and to assess the correct adherence to the treatment. Olanzapine if not used for primary prophylaxis. Cannabinoids may also be considered although evidence for their use and access is limited.
9	What are the options for patients with CINV after following best guidance (i.e., already receiving four-drug regimen including olanzapine)?	 If CINV occurred in previous cycles, ensure guideline-recommended treatment was prescribed and received, with the correct dosing and duration. Check that nausea and vomiting is chemotherapy-induced, or whether other factors may be involved. Consider choice of 5-HT₃-RA basded on PK/PD characteristics (e.g. half-life, CYP2D6 metabolism). Consider increasing dexamethasone dose and/or duration. Also, if the patient received olanzapine 5 mg, increasing the dose to 10 mg may
10	How should long delayed CINV be managed?	 be needed. The entire CINV risk period and not just the initial 24 h or even 120 h should be considered when choosing anti-emetic prophylaxis. Properties of anti-emetics, such as half-life and duration of effect, may be relevant Addition of an NK₁-RA to 5-HT₃-RA and dexamethasone may reduce CINV over a 7-day period versus 5-HT₃-RA plus dexamethasone

ADC, antibody-drug conjugate; CINV, chemotherapy-induced nausea and vomiting; HEC, highly emetogenic chemotherapy; 5-HT₃-RA, 5-hydroxytryptamine3-receptor antagonist; LEC, low emetogemic chemotherapy; MEC, moderately emetogenic chemotherapy; NK1-RA, neurokinin-1 receptor antagonist; PD, pharmacodynamics; PK, pharmacokinetics

dexamethasone doses on days 2-4 in patients receiving high-dose cisplatin-based chemotherapy [15]. In a pooled analysis of these studies, single-dose dexamethasone offered similar antiemetic control as multiple-day dexamethasone when combined with palonosetron and an NK₁-RA in the setting of single-day cisplatin administration [16]. Even though stronger evidence is needed, the use of dexamethasone on the first day only could be considered for cisplatin-based chemotherapy in specific patients who are at high risk of side effects with repeated administration of corticosteroids.

1.2. Are lower doses (<10 mg) of olanzapine effective?

In patients where olanzapine is advised (i.e., HEC regimens), the standard dose of olanzapine is 10 mg/day for four days. However, studies have reported that olanzapine 5 mg/day for 4 days is also effective [17-19]. In the recent phase 2 ERICA trial of patients with HER2-positive or HER2-low breast cancer treated with trastuzumab deruxtecan, olanzapine 5 mg over 6 days was effective [6]. Low-dose olanzapine 2.5 mg/day was non-inferior to standard-dose 10 mg/day in combination with triple antiemetic therapy for prevention of HEC-induced nausea and vomiting in a randomised, open-label trial in patients with solid tumours [20]. However, an olanzapine analysis of Japanese inpatient data indicated higher use of additional antiemetics in patients receiving olanzapine 2.5 mg versus 5 mg [21]. As such,

initiating olanzapine at a dose of 5 mg or even 2.5 mg and up-titrating as necessary may be equally effective as standard dosing with fewer side effects.

1.3. What individual risk factors mean MEC becomes HEC?

The risk of nausea and vomiting following antineoplastic therapy depends on patient characteristics, as well as the emetic risk potential of the antineoplastic therapy. Thus, individual risk factors may necessitate a more intensive antiemetic regimen than would typically be recommended. For example, a patient receiving a MEC regimen might experience nausea and vomiting comparable to that seen with HEC, while a patient receiving LEC could have effects similar to MEC. Although a number of factors have been identified that influence the risk of CINV (age, female gender, anxiety, travel sickness or nausea during pregnancy, previous treatments, insufficient sleep before chemotherapy, duration of CINV [7,8,22]), it is not yet possible to define the extent of the increased risk or to determine which factors are likely to be most important in an individual.

The MASCC/ESMO guidelines state there is insufficient evidence and, other than those from the National Comprehensive Cancer Network (NCCN), guidelines typically make antiemetic recommendations based on the emetogenicity of the chemotherapy alone. Many clinicians do not take these individual factors into account when making treatment decisions. Emesis risk calculators have been developed to estimate individual risk [8,23–25]. Using data from 1198 patients to identify relevant predictive factors and a receiver-operating characteristic curve analysis to measure the predictive accuracy of the scoring algorithm, 8 risk factors were identified, which were age < 60 years, the first two cycles of chemotherapy, anticipatory nausea and vomiting, history of morning sickness, less than 7 h of sleep the night before chemotherapy, CINV in the prior cycle, patient self-medication with non-prescribed treatments, and the use of platinum or anthracycline-based regimens [8]. Increased adoption of this tool could help to standardise data and compare results across studies and allow better comprehension of emetic control in clinical practice.

The use of a risk calculator is being further investigated in the MyRisk trial, a phase IV, open-label multinational study in which patients scheduled to receive three consecutive cycles of an intravenous MEC regimen are randomised to either NEPA plus dexamethasone or 5-HT₃-RA plus dexamethasone standard of care [26]. An algorithm incorporating 7 predictive risk factors is used to select patients at increased risk of CINV.

However, clinician workloads limit the utility of available calculators to estimate individual risk for emesis and greater effort and resources are required to increase their use. One possible strategy could be the training of other health professionals, e.g., nurses, to use them and to present the result to physicians before seeing patients. However, patients can also complete risk factor forms online. The use of telemedicine and e-health interventions, e.g. the use of various apps, such as Resilience (https://www.resilience.care), may also be useful in helping capture patient-reported health data and allow remote monitoring and management of CINV [27].

In addition to the assessment of individual factors that may increase the risk of CINV, there is a need to assess other potential confounding risk factors for nausea and vomiting. These include severe constipation, hypercalcemia, hypomagnesemia, infection, brain metastases, ascites, thoracic radiotherapy, and starting or increasing dose of opioids.

1.4. How should CINV in patients treated with new ADCs be managed?

ADCs such as sacituzumab govitecan, trastuzumab deruxtecan and datopotamab deruxtecan, appear to have high emetogenic potential comparable to carboplatin AUC \geq 5. For example, in a pooled analysis of clinical trials involving patients with metastatic breast cancer treated with ADCs, frequencies (all grades) of nausea and vomiting were 66 %

and 44 % with sacituzumab govitecan and 75 % and 45 % with trastuzumab deruxtecan, respectively [28]. These frequencies were significantly higher than observed with trastuzumab emtansine. Guidelines suggest ADCs may warrant their own classification between the current MEC and HEC [3]. Of note, NCCN guidelines classify these agents as highly emetogenic [29].

ADCs may also be associated with a novel pattern of CINV, with onset of nausea at around 2-3 days and vomiting at around 10 days, although the pattern may vary with events occurring one week or more after each infusion [4,5]. ADCs are typically administered continuously, and the risk remains high throughout each cycle, with sacituzumab govitecan administered twice per cycle (days 1 and 8, of every 21-day cycle), meaning repeat prophylaxis is required on these days. Persistent long-term delayed nausea and the high level of need for rescue medication can represent a major burden for patients receiving ADCs [4,30]. In the ERICA trial, the addition of olanzapine 5 mg for 6 days to 5-HT₃-RA and dexamethasone reduced persistent and delayed nausea and vomiting in patients with HER2-positive or HER2-low breast cancer treated with trastuzumab deruxtecan [6]. In the persistent phase, which was defined as 120-504 h post-dose (or days 6-21), olanzapine was more effective although nearly half (48.6 %) of patients experienced nausea (versus 68.1 % with 5-HT₃-RA/ dexamethasone). Overall, 51.4 % of olanzapine-treated patients experienced emesis and/or use of rescue medication and 62.5 % experienced nausea at some point during the entire 21-day treatment cycle. Use of rescue medication was also still frequent in the group receiving olanzapine (7.9 vs.10 times in the 5-HT₃-RA/ dexamethasone group over the 21-day period). There was also considerable variability between patients in the occurrence, timing, duration, and recurrence of nausea throughout the 21-day period, with no consistent pattern. A prophylactic regimen including an NK1-RA, as recommended in the HEC setting by the MASCC/ESMO guidelines, was not used in this study so how much additional benefit might be achieved with the use of an NK₁-RA as well as olanzapine is unknown.

A two-drug regimen may possibly be sufficient for some patients, although triple therapy of 5-HT₃-RA, a NK₁-RA, and dexamethasone will be needed in others and may be considered the gold-standard approach, even mandatory, especially given the continuous therapy and the late and very late onset of nausea and vomiting. Also, an anti-emetic with longer half-life and/or longer protection may be an appropriate option. In addition, the presence of risk factors (e.g., female gender, younger patient, nauseas during pregnancy) could impact the overall risk associated with trastuzumab-deruxtecan and sacituzumab-govitecan. In patients for whom a two-drug regimen did not lead to a sufficient response, a triple combination with an NK₁-RA or even a quadruple combination with the addition of olanzapine should be considered as a secondary prophylaxis in each subsequent cycle [31].

1.5. What is the emetogenic risk of FOLFOX/FOLFIRI/FOLFIRINOX regimens?

Regimens based on 5-fluorouracil-leucovorin-oxaliplatin (FOLFOX), or 5-fluorouracil-leucovorin-irinotecan (FOLFIRI) are classified as MEC by the MASCC/ESMO guidelines. A two-drug regimen, including single doses of a 5-HT₃-RA (palonosetron preferred) and dexamethasone, is recommended for patients receiving oxaliplatin, with the addition of an NK₁-RA suggested for women aged \leq 50 years old.

The incidence of CINV for irinotecan-containing regimens is less well recognised due to a lack of studies. A prospective and retrospective review of the emetogenic potential of chemotherapy regimens indicated that irinotecan-containing regimens may have high rather than moderate emetogenic potential and so may require more intensive antiemetic prophylaxis [32]. Further evidence is needed for this to be confirmed, but triple therapy of dexamethasone, 5-HT₃-RA and NK₁-RA may be advisable as prophylaxis.

A recent randomised trial in patients with solid malignant tumours who were receiving MEC regimens involving oxaliplatin, irinotecan, or carboplatin, found that olanzapine significantly reduced CINV [33]. However, this trial had several limitations, and a four-drug regimen cannot be recommended based on these findings.

The triple combination of 5-HT₃-RA, NK₁-RA and dexamethasone was shown to poorly control FOLFIRINOX-induced CINV in patients with advanced pancreatic cancer, with emesis persisting beyond 5 days [34]. FOLFIRINOX may have greater emetic potential than FOLFOX or FOLFIRI and so require additional anti-emetic considerations.

1.6. When should a second agent be added to patients receiving LEC?

In patients receiving LEC, the guidelines recommend monotherapy with dexamethasone, 5-HT₃-RA or a dopamine receptor antagonist. Individual risk factors can move patients from low to moderate emetogenic risk. Nausea and/or vomiting in the previous course is a risk factor that should generally lead to consideration of the antiemetic regimen recommended for the next higher risk level. However, overtreatment may be a concern (e.g., when leading to unjustified exposure to risk of side-effects or financial toxicity), and a second agent might only be considered if it addresses a particular issue (e.g., prolonged nausea).

1.7. How should CINV be managed in patients receiving oral therapies?

Oral agents are generally administered daily over an extended period and so the concept of acute and delayed nausea and vomiting may not apply. However, for a continuous therapy, CINV may put the therapeutic goal at risk through lowering the relative dose intensity or lack of adherence. The classification system for oral agents was revised in the 2023 update into just two emetic risk categories (minimal-low or moderate-high) with the emetic risk potential referring to the risk during the entire treatment period rather than the first 24 h. However, data on the emetic risk potential of oral anticancer agents are very limited and, in the absence of good evidence on the prophylaxis of CINV, guidance is based on the use of on-demand antiemetics. In the medium- to high-risk category, a procedure based on the recommendations for radiationinduced nausea and vomiting may be an option. Similar to multi-week radiotherapy concepts with a medium to high risk of emetogenicity, a combination of 5-HT₃-RA (days 1-7) and dexamethasone (days 1-3) would initially be possible, followed by discontinuation and, if necessary, a resumption of therapy if symptoms occur [35]. An NK₁-RA may need to be added if this is inadequate, and multiple dosing should also be considered. Clinical trials are expected in order to provide stronger recommendations in this setting. If an oral drug is interrupted because of CINV, its reintroduction should be made with secondary prophylaxis. The choice of the best drug will depend on the pattern of emesis.

In the minimal-low risk category, antiemetics should be used on demand, with consideration that individual risk factors may make primary prophylaxis necessary. The choice of the best drug will depend on the pattern of emesis

Some oral therapies are not administered daily. For example, oral vinorelbine administration is on day 8. To ensure absorption and subsequent effectiveness, it is essential to avoid vomiting. Antiemetic prophylaxis must be appropriate, especially since it is not recommended to repeat the dose after vomiting to avoid toxicity. MASCC/ESMO guidelines consider this drug as HEC-MEC, and the use of prophylaxis is indicated. However, risk factors for vomiting beyond the emetogenic potential of treatment also need to be considered. Similar principles of avoiding vomiting and ensuring absorption apply to 5-day cycles of temozolomide, 14-day cycles of cyclophosphamide and 3–5-day cycles of etoposide.

1.8. What is the best drug for breakthrough CINV?

Breakthrough CINV is defined as vomiting and/or nausea occurring on the day of chemotherapy in patients receiving guidelinerecommended prophylaxis [2]. The best way to reduce breakthrough CINV risk is to deliver the optimal adapted prophylaxis from the first cycle and to assess the correct adherence to the treatment. For patients experiencing breakthrough CINV, the available evidence suggests using olanzapine if not used for primary prophylaxis, with some evidence suggesting a single daily dose of 10 mg for 3 days. However, olanzapine may be associated with somnolence [33], with the 10 mg dose having a greater sedative effect than the 5 mg dose [36], so evening administration may be preferable.

Cannabinoids, such as the FDA-approved dronabinol and nabilone, may also be considered for the treatment of breakthrough CINV but are not recommended by the MASCC/ESMO guidelines. In a phase 2 trial, the addition of oral tetrahydrocannabinol:cannabidiol (THC:CBD) cannabis extract to standard antiemetics was associated with less nausea and vomiting but with additional side-effects including sedation, dizziness, or disorientation [37,38]. Still, evidence for their use is limited and access and stigma may be barriers to use of cannabinoids, as may the use of a more complex antiemetic combination [39].

Methotrimeprazine or metoclopramide may also be considered.

1.9. What are the options for patients with CINV after following best guidance (i.e., already receiving four-drug regimen including olanzapine)?

If CINV occurred in previous cycles, there is a need to ensure guideline-recommended treatment was prescribed and received, with the correct dosing, correct number of days, and taken as indicated. It is also important to check that nausea and vomiting is chemotherapyinduced, or whether other factors may be involved (as per patient assessment above).

Choice of 5-HT₃-RA may also need to be considered. If ondansetron or tropisetron were previously unsuccessfully used, palonosetron or granisetron may be an alternative option, i.e. switching the 5-HT₃-RA. Ondansetron and tropisetron are metabolised through CYP2D6 and therefore of limited use in patients with the ultrarapid metaboliser genotype but, there is no clinically meaningful interaction between palonosetron or granisetron and CYP2D [40]. Palonosetron may also offer better efficacy in delayed CINV due to its longer half-life. If the patient is vomiting, one can consider sublingual or subcutaneous administration [41,42]. The use of granisetron transdermal patch is generally not recommended since the time to peak concentration from this formulation is \sim 48 h. However, as noted in the NCCN guidelines, it can have a role in oral chemotherapy as it provides protection for up to 5 days per patch.

Regarding the choice of NK₁-RA, there is a lack of head-to-head studies demonstrating superiority between aprepitant and netupitant. However, a fixed combination of netupitant and palonosetron (NEPA) administered on day 1 only was non-inferior to a 3-day aprepitant /granisetron regimen in preventing CINV associated with cisplatin-based HEC [43]. A pooled analysis of this with two other trials also showed that NEPA administered on day 1 was more effective than a 3-day aprepitant regimen in preventing delayed nausea and vomiting associated with cisplatin [44]. Similarly, a single dose of NEPA was at least as effective as a 3-day aprepitant regimen in patients with cancer receiving anthracycline cyclophosphamide and non- anthracycline cyclophosphamide MEC [45]. NEPA was also more effective than a 3-day aprepitant regimen in preventing CINV for an extended duration in patients receiving MEC and in those with emetic risk factors [46].

If the patient received AC-based chemotherapy and CINV started after day 1, increasing the number of days of dexamethasone may be considered. Also, if the patient received olanzapine 5 mg, increasing the dose to 10 mg may be needed. It is unlikely that metoclopramide will offer any benefit since this also acts at D2-receptors, already covered by olanzapine.

If there is a component of anxiety, which may include anticipatory nausea at hospital admission before chemotherapy is administered, in a setting where olanzapine and similar drugs may be effective, lorazepam or other benzodiazepines could be of use [47–49]. As discussed above, cannabinoids are approved in some countries and act at receptors (CB1 and others) not already covered, although they are not recommended by MASCC/ESMO guidelines due to limited evidence.

The worst-case scenario is in patients who received cisplatin-based chemotherapy and took all four antiemetics in the correct doses and correct number of days (4 days). In such patients, dexamethasone at high doses might be considered as a rescue antiemetic. Anecdotally, this has been used with some success but there is currently no evidence from clinical trials to support this approach and it may not be sufficient. Methylprednisolone, haloperidol, alizapride, midazolam and propofol might also be considered. Complementary medicine such as relaxation measures, e.g., yoga, acupuncture, and dietary modification etc may also be a useful option as adjuncts to anti-emetics, although higher quality evidence is needed [50].

1.10. How should long delayed CINV be managed?

Typically, studies of antiemetic agents have evaluated CINV in the first 24 h post-chemotherapy (i.e., acute CINV) and in the 24-120 h after chemotherapy (i.e., delayed CINV), with delayed CINV generally less well controlled. However, recent studies have shown that CINV, and especially nausea, can persist beyond day 5. Prolonged or late-onset (>5 days after treatment) CINV affects a significant proportion of patients and severity is similar to acute and delayed CINV [51]. Patients with delayed CINV are at increased risk of also experiencing long-delayed CINV with extended duration of CINV beyond 120 h strongly predicting recurrent CINV [22]. However, this is not sufficiently addressed by guidelines, despite it being, as discussed previously, frequent with some anticancer therapies, such as certain ADCs. In a trial of patients with breast cancer receiving trastuzumab deruxtecan, triple therapy of granisetron, dexamethasone and aprepitant reduced CINV over a 168-hour period versus granisetron plus dexamethasone and the authors note the need for an observation period longer than 168 h in future studies [52]. The entire CINV risk period and not just the initial 24 h or even 120 h should be considered when choosing anti-emetic prophylaxis, and properties of anti-emetics, such as half-life and duration of effect, may be relevant. As the long-delayed CINV phase in the outpatient setting is most likely to occur when the patient is at home, the focus here is on the educational discussion and the prescription and dosing instructions for rescue or additive medication.

2. Conclusions

CINV is a frequent side effect of many chemotherapy regimens that impacts patients' quality of life and can potentially reduce the effectiveness of treatment. Guideline-recommended prophylactic anti-emetic strategies can control CINV in many patients, but unaddressed issues remain. Through identifying the current gaps in the updated MASCC/ ESMO guidelines and discussing the available evidence, we have addressed some of these issues and provide expert support to oncologists who may encounter them in clinical practice. These and other questions need to be considered in formal studies of anti-emetic prophylaxis, where possible, that will provide optimal effectiveness in clinical practice.

CRediT authorship contribution statement

María Ángeles García del Barrio: Writing – review & editing, Writing – original draft, Conceptualization. Franziska Jahn: Writing – review & editing, Writing – original draft, Conceptualization. Mario Di Palma: Writing – review & editing, Writing – original draft, Conceptualization. Florian Scotté: Writing – review & editing, Writing – original draft, Conceptualization. Karin Jordan: Writing – review & editing, Writing – original draft, Conceptualization. Evandro de Azambuja: Writing – review & editing, Writing – original draft, Conceptualization. Alex Molassiotis: Writing – review & editing, Writing – original draft, Conceptualization. Matti Aapro: Writing – review & editing, Writing – original draft, Conceptualization.

Author contributions

All authors were involved in the conceptualisation and writing of this manuscript.

Funding

Medical writing, editorial assistance and organisational support were provided by Vigour Communications, funded by Immedica Pharma AB, Stockholm, Sweden. The authors are fully responsible for all content and editorial decisions for this manuscript.

Declaration of Competing Interest

The authors declare the following financial interests/personal relationships which may be considered as potential competing interests: EdA: has received honoraria and/or advisory board fees from Roche/ GNE, Novartis, SeaGen, Zodiac, Libbs, Pierre Fabre, Lilly, AstraZeneca, MSD, Gilead Sciences; travel grants from AstraZeneca and Gilead; research grant to institution from Roche/GNE, AstraZeneca, and GSK/ Novartis, Gilead Sciences, Seagen/Pfizer. He is also ESMO director of Membership 2023-2025, BSMO President 2023-2026. MAGdB: None to declare. FJ: has received an honorarium as a speaker for Amgen, Astellas and Esteve. She has received institutional financial fees from Deutsche Krebshilfe, coordinating the German Guideline of Supportive Care in Cancer; She reports non-financial interests as member of the Supportive Care Group of the German Cancer Society (AGSMO), member of Deutsche Gesellschaft für Hämatologie und Onkologie (DGHO), member of MASCC and ESMO. KJ: has received personal fees as an invited speaker from Amgen, Aptar, Art Tempi, Helsinn, Hexal, Janssen, med update GmbH, MSD, Mundipharma, Onkowissen, Pfizer, Riemser, Roche, Shire (Takeda), Stemline and Vifor; personal fees as an advisory board member for Amgen, AstraZeneca, BD Solution, Hexal/Sandoz and Karyopharma; personal fees for a writing engagement for Peer Voice, royalties from Elsevier and Kluwer (UpToDate); institutional financial interest as Coordinating Principal Investigator for Helsinn; she reports non-financial interests as Associate Chair of the Supportive Care Group of the German Cancer Society (AGSMO), Associate Chair of the Supportive Care Group of Arbeitsgemeinschaft Internistische Onkologie (AIO), member of ASCO, advisory role for Deutsche Krebshilfe, member of Deutsche Gesellschaft für Hämatologie und Onkologie (DGHO), Educational Committee Chair and Guidelines Committee member of ESMO, advisory role for the Federal Ministry of Education and Research (BMBF), advisory role for the Hamburger Cancer Society, advisory role for Leopoldina and member of MASCC. Mario Di Palma: has received personal fees as an invited speaker from Amgen, KyowaKirin, MSD, Mundipharma, Sandoz, Gilead, Novartis, AstraZeneca, Fresenius, Roche; personal fees as an advisory board member from Roche, Sandoz, Pfizer, Fresenius; institutional funding for Clinical research projects from Bayer, Sandoz, Pierre Fabre, Fresenius, Astellas, Janssen, Roche, Sanofi; he reports non-financial interests as a member of the Board of Directors of the Association Francophone pour les Soins Oncologiques de Support (AFSOS). FS: has received personal fees as an invited speaker from Amgen, BMS, Clovis Oncology, MSD, MundiPharma, Pfizer, Pierre Fabre Oncology, Thermofisher and Tilray; personal fees as an advisory board member for Chugai, GSK, Helsinn, Leo Pharma, Sandoz, Sanofi, Viatris-Mylan and Viforpharma; he reports non-financial interests as a member of the Board of Directors of the Association Francophone pour les Soins Oncologiques de Support (AFSOS), member of the Supportive and Palliative Care Faculty of ESMO and a member of the Board of Directors of MASCC. AM: has received honorarium and research funding from Helsinn Healthcare SA. MA: has received personal fees as an invited speaker from Amgen and ViforPharma; personal fees as an advisory board member for Astellas; personal financial interests as a member of the Board of Directors of the International Society of Geriatric Oncology (SIOG) and Union for International Cancer Control (UICC); grants to Sharing Progress in Cancer Care (SPCC) from AstraZeneca, BMS, Daiichi Sankyo, ExactSciences, Fresenius Kabi, Helsinn, Mundipharma, Novartis, Pfizer and Roche; institutional financial interests as a member of the Board of Directors of All.Can International and SPCC; he reports nonfinancial interests for advisory roles to various companies subject to confidentiality agreements, membership of the American Society of Clinical Oncology (ASCO), MASCC and Sociedade Brasileira de Oncologia Clínica (SBOC), leadership roles at SIOG and SPCC, and a member of the Scientific Advisory Board of the European School of Oncology (ESO).

Acknowledgements

Medical writing and editorial assistance were provided by Andy Bond, Vigour Communications, funded by Immedica Pharma AB, Stockholm, Sweden.

References

- Aapro M. CINV: still troubling patients after all these years. Support Care Cancer 2018;26(1):5–9. https://doi.org/10.1007/s00520-018-4131-3.
- [2] Herrstedt J, Clark-Snow R, Ruhlmann CH, Molassiotis A, Olver I, Rapoport BL, et al. 2023 MASCC and ESMO guideline update for the prevention of chemotherapy- and radiotherapy-induced nausea and vomiting. ESMO Open 2024; 9. https://doi.org/10.1016/j.esmoop.2023.102195.
- [3] Jordan K, Chan A, Gralla RJ, Jahn F, Rapoport B, Ruhlmann CH, et al. Emetic risk classification and evaluation of the emetogenicity of antineoplastic agents-updated MASCC/ESMO consensus recommendation. Support Care Cancer 2023;32(1):53. https://doi.org/10.1007/s00520-023-08220-5.
- [4] Bianchini G, Arpino G, Biganzoli L, Lonardi S, Puglisi F, Santini D, et al. Emetogenicity of antibody-drug conjugates (ADCs) in solid tumors with a focus on trastuzumab deruxtecan: insights from an italian expert panel. Cancers 2022;14: 1022. https://doi.org/10.3390/cancers14041022.
- [5] Rugo HS, Bianchini G, Cortes J, Henning JW, Untch M. Optimizing treatment management of trastuzumab deruxtecan in clinical practice of breast cancer. ESMO Open 2022;7:100553. https://doi.org/10.1016/j.esmoop.2022.100553.
- [6] Sakai H, Tsurutani J, Ozaki Y, Ishiguro H, Nozawa K, Yamanaka T, et al. A randomized, double-blind, placebo-controlled phase II study of olanzapine-based prophylactic antiemetic therapy for delayed and persistent nausea and vomiting in patients with HER2-positive or HER2-low breast cancer treated with trastuzumab deruxtecan: ERICA study (WJOG14320B). Ann Oncol 2024. https://doi.org/ 10.1016/j.annonc.2024.09.001. S0923-7534(24)03995-4.
- [7] Molassiotis A, Aapro M, Dicato M, Gascon P, Novoa SA, Isambert N, Burke TA, Gu A, Roila F. Evaluation of risk factors predicting chemotherapy-related nausea and vomiting: results from a European prospective observational study. J Pain Symptom Manag 2014;47(5):839–848.e4. https://doi.org/10.1016/j. jpainsymman.2013.06.012.
- [8] Dranitsaris G, Molassiotis A, Clemons M, Roeland E, Schwartzberg L, Dielenseger P, et al. The development of a prediction tool to identify cancer patients at high risk for chemotherapy-induced nausea and vomiting. Ann Oncol 2017;28:1260–7. https://doi.org/10.1093/annonc/mdx100.
- [9] Aapro M, Molassiotis A, Dicato M, Peláez I, Rodríguez-Lescure Á, Pastorelli D, et al. The effect of guideline-consistent antiemetic therapy on chemotherapy-induced nausea and vomiting (CINV): the Pan European Emesis Registry (PEER). Ann Oncol 2012;23:1986–92. https://doi.org/10.1093/annonc/mds021.
- [10] Aapro M, Caprariu Z, Chilingirov P, Chrápavá M, Curca RO, Gales L, et al. Assessing the impact of antiemetic guideline compliance on prevention of chemotherapy-induced nausea and vomiting: results of the nausea/emesis registry in oncology (NERO). Eur J Cancer 2022;166:126–33. https://doi.org/10.1016/j. ejca.2022.01.028.
- [11] Vardy J, Chiew KS, Galica J, Pond GR, Tannock IF. Side effects associated with the use of dexamethasone for prophylaxis of delayed emesis after moderately emetogenic chemotherapy. Br J Cancer 2006;94:1011–5. https://doi.org/10.1038/ sj.bjc.6603048.
- [12] Rowbottom L, Stinson J, McDonald R, Emmenegger U, Cheng S, Lowe J, et al. Retrospective review of the incidence of monitoring blood glucose levels in patients receiving corticosteroids with systemic anticancer therapy. Ann Palliat Med 2015;4:70–7. https://doi.org/10.3978/j.issn.2224-5820.2015.04.07.
- [13] Aapro M, Fabi A, Nolè F, Medici M, Steger G, Bachmann C, et al. Double-blind, randomised, controlled study of the efficacy and tolerability of palonosetron plus dexamethasone for 1 day with or without dexamethasone on days 2 and 3 in the prevention of nausea and vomiting induced by moderately emetogenic chemotherapy. Ann Oncol 2010;21:1083–8. https://doi.org/10.1093/annonc/ mdp584.
- [14] Ito Y, Tsuda T, Minatogawa H, Kano S, Sakamaki K, Ando M, et al. Placebocontrolled, double-blinded phase III study comparing dexamethasone on day 1 with dexamethasone on days 1 to 3 With combined neurokinin-1 receptor

antagonist and palonosetron in high-emetogenic chemotherapy. J Clin Oncol 2018; 36:1000–6. https://doi.org/10.1200/JCO.2017.74.4375.

- [15] Celio L, Cortinovis D, Cogoni AA, Cavanna L, Martelli O, Carnio S, et al. Dexamethasone-sparing regimens with oral netupitant and palonosetron for the prevention of emesis caused by high-dose cisplatin: a randomized noninferiority study. Oncologist 2021;26:e1854–61. https://doi.org/10.1002/onco.13851.
- [16] Celio L, Bonizzoni E, Montani E, Aapro M. Efficacy of the dexamethasone-sparing triplet regimen for preventing cisplatin-induced emesis: a combined analysis. Future Oncol 2022;18:3389–97. https://doi.org/10.2217/fon-2022-0330.
- [17] Clemons M, Dranitsaris G, Sienkiewicz M, Sehdev S, Ng T, Robinson A, et al. A randomized trial of individualized versus standard of care antiemetic therapy for breast cancer patients at high risk for chemotherapy-induced nausea and vomiting. Breast 2020;54:278–85. https://doi.org/10.1016/j.breast.2020.11.002.
- [18] Hashimoto H, Abe M, Tokuyama O, Mizutani H, Uchitomi Y, Yamaguchi T, et al. Olanzapine 5 mg plus standard antiemetic therapy for the prevention of chemotherapy-induced nausea and vomiting (J-FORCE): a multicentre, randomised, double-blind, placebo-controlled, phase 3 trial. Lancet Oncol 2020;21: 242–9. https://doi.org/10.1016/S1470-2045(19)30678-3.
- [19] Shen J, Zhao J, Jin G, Li H, Jiang Y, Wu Y, et al. A prospective randomized controlled clinical trial investigating the efficacy of low-dose olanzapine in preventing nausea and vomiting associated with oxaliplatin-based and irinotecanbased chemotherapy. J Cancer Res Clin Oncol 2024;150:283. https://doi.org/ 10.1007/s00432-024-05712-7.
- [20] Bajpai J, Kapu V, Rath S, Kumar S, Sekar A, Patil P, et al. Low-dose versus standarddose olanzapine with triple antiemetic therapy for prevention of highly emetogenic chemotherapy-induced nausea and vomiting in patients with solid tumours: a single-centre, open-label, non-inferiority, randomised, controlled, phase 3 trial. Lancet Oncol 2024;25:246–54. https://doi.org/10.1016/S1470-2045(23)00628-9.
- [21] Suzuki-Chiba H, Konishi T, Aso S, Makito K, Matsui H, Jo T, et al. Comparison of olanzapine 2.5 mg and 5 mg in the prevention of chemotherapy-induced nausea and vomiting: a Japanese nationwide database study. Int J Clin Oncol 2024;29(11): 1762–73. https://doi.org/10.1007/s10147-024-02603-2.
- [22] Navari R, Binder G, Molasiotis A, Herrstedt J, Roeland EJ, Ruddy KJ, et al. Duration of chemotherapy-induced nausea and vomiting (CINV) as a predictor of recurrent CINV in later cycles. Oncologist 2023;28:208–13. https://doi.org/ 10.1093/oncolo/oyac240.
- [23] Molassiotis A, Stamataki Z, Kontopantelis E. Development and preliminary validation of a risk prediction model for chemotherapy-related nausea and vomiting. Support Care Cancer 2013;21(10):2759–67. https://doi.org/10.1007/ s00520-013-1843-2.
- [24] Mosa ASM, Rana MKZ, Islam H, Hossain AKMM, Yoo I. A Smartphone-based decision support tool for predicting patients at risk of chemotherapy-induced nausea and vomiting: retrospective study on app development using decision tree induction. JMIR Mhealth Uhealth 2021;9:e27024. https://doi.org/10.2196/ 27024.
- [25] Zhang J, Cui X, Yang C, Zhong D, Sun Y, Yue X, et al. A deep learning-based interpretable decision tool for predicting high risk of chemotherapy-induced nausea and vomiting in cancer patients prescribed highly emetogenic chemotherapy. Cancer Med 2023;12:18306–16. https://doi.org/10.1002/ cam4.6428.
- [26] Molassiotis A, Aapro M, Alonzi A, Chrápavá M, Jordan K, Roeland EJ, et al. NEPA versus standard of care for CINV prevention in patients at increased emetic risk receiving moderately emetogenic chemotherapy. Presented at MASCC/JASCC/ ISOO Annual Meeting 22-24 June 2023.
- [27] Zhang T, Zhao B, Chen Y, Zhang C. Effectiveness of e-health interventions for chemotherapy-induced nausea and vomiting: a systematic review and metaanalysis. Support Care Cancer 2024;32:672. https://doi.org/10.1007/s00520-024-08869-6.
- [28] Pedersini R, Buffoni M, Petrelli F, Ghidini A, di Mauro P, Amoroso V, et al. Gastrointestinal toxicity of antibody drug conjugates (ADCs) in metastatic breast cancer: a pooled analysis. Clin Breast Cancer 2024;24:411–20. https://doi.org/ 10.1016/j.clbc.2024.04.003.
- [29] National Comprehensive Cancer Network. NCCN Guidelines Antiemesis, version 2. NCCN 2024.
- [30] Jordan K. Beyond the usual window: persistent nausea with trastuzumab deruxtecan calls for new management strategies. Ann Oncol 2025;36(1):3–5. https://doi.org/10.1016/j.annonc.2024.10.017.
- [31] Notini G, Naldini MM, Sica L, Viale G, Rognone A, Zambelli S, et al. Management of Trastuzumab Deruxtecan-related nausea and vomiting in real-world practice. Front Oncol 2024;14:1374547. https://doi.org/10.3389/fonc.2024.1374547.
- [32] Garcia Del Barrio MA, Martin-Algarra S, Aldaz Pastor A. Reality of the emetogenic level of irinotecan. Support Care Cancer 2018;26:3441–6. https://doi.org/ 10.1007/s00520-018-4196-z.
- [33] Ostwal V, Ramaswamy A, Mandavkar S, Bhargava P, Naughane D, Sunn SF, et al. Olanzapine as antiemetic prophylaxis in moderately emetogenic chemotherapy: a phase 3 randomized clinical trial. JAMA Netw Open 2024;7:e2426076. https://doi. org/10.1001/jamanetworkopen.2024.26076.
- [34] Hishida-Sadaka S, Iihara H, Ohata K, Matsuoka S, Watanabe D, Iwashita T, et al. Efficacy and safety of 5HT3RA, DEX, and NK1RA for the prevention of FOLFIRINOX-induced nausea and vomiting in patients with pancreatic cancer: a retrospective cohort study. Support Care Cancer 2023;31(12):657. https://doi.org/ 10.1007/s00520-023-08136-0.
- [35] Jahn F, Wörmann B, Brandt J, Freidank A, Feyer P, Jordan K. The prevention and treatment of nausea and vomiting during tumor therapy. Dtsch Arztebl Int 2022; 119:382–92. https://doi.org/10.3238/arztebl.m2022.0093.

- [36] Wang DY, Chen Y, Zhang Y, Shen YQ. The Balance Between the Effectiveness and Safety for Chemotherapy-Induced Nausea and Vomiting of Different Doses of Olanzapine (10 mg Versus 5 mg): a Systematic Review and Meta-Analysis. Front Oncol 2021;11:705866. https://doi.org/10.3389/fonc.2021.705866.
- [37] Grimison P, Mersiades A, Kirby A, Lintzeris N, Morton R, Haber P, et al. Oral THC: CBD cannabis extract for refractory chemotherapy-induced nausea and vomiting: a randomised, placebo-controlled, phase II crossover trial. Ann Oncol 2020;31: 1553–60. https://doi.org/10.1016/j.annonc.2020.07.020.
- [38] Grimison P, Mersiades A, Kirby A, Tognela A, Olver I, Morton RL, et al. Oral cannabis extract for secondary prevention of chemotherapy-induced nausea and vomiting: final results of a randomized, placebo-controlled, phase II/III Trial. J Clin Oncol 2024:JCO2301836. https://doi.org/10.1200/JCO.23.01836.
- [39] Warr D, Hesketh P. Cannabinoids as antiemetics: everything that's old is new again. Ann Oncol 2020;31:1425–6. https://doi.org/10.1016/j. annonc.2020.08.2104.
- [40] Theodosopoulou P, Rekatsina M, Staikou C. The efficacy of 5HT3-receptor antagonists in postoperative nausea and vomiting: the role of pharmacogenetics. Minerva Anestesiol 2023;89:565–76. https://doi.org/10.23736/S0375-9393.22.16983-X.
- [41] Gurpide A, Sadaba B, Martin-Algarra S, Azanza JR, Lopez-Picazo JM, Campanero MA, et al. Randomized crossover pharmacokinetic evaluation of subcutaneous versus intravenous granisetron in cancer patients treated with platinum-based chemotherapy. Oncologist 2007;12:1151–5. https://doi.org/ 10.1634/theoncologist.12-9-1151.
- [42] Barnes M, Calcanes G, Mosier MC, Vacirca J, Malik Z. Granisetron extended-release subcutaneous injection versus palonosetron infusion for CINV prevention: cost comparison of unscheduled hydration. Am Health Drug Benefits 2021;14:133–9.
- [43] Zhang L, Lu S, Feng J, Dechaphunkul A, Chang J, Wang D, et al. A randomized phase III study evaluating the efficacy of single-dose NEPA, a fixed antiemetic combination of netupitant and palonosetron, versus an aprepitant regimen for prevention of chemotherapy-induced nausea and vomiting (CINV) in patients receiving highly emetogenic chemotherapy (HEC). Ann Oncol 2018;29:452–8. https://doi.org/10.1093/annonc/mdx698.
- [44] Navari RM, Binder G, Bonizzoni E, Clark-Snow R, Olivari S, Roeland EJ. Singledose netupitant/palonosetron versus 3-day aprepitant for preventing

chemotherapy-induced nausea and vomiting: a pooled analysis. Future Oncol 2021;17:3027–35. https://doi.org/10.2217/fon-2021-0023.

- [45] Zelek L, Debourdeau P, Bourgeois H, Wagner JP, Brocard F, Lefeuvre-Plesse C, et al. A pragmatic study evaluating NEPA versus aprepitant for prevention of chemotherapy-induced nausea and vomiting in patients receiving moderately emetogenic chemotherapy. Oncologist 2021;26:e1870–9. https://doi.org/ 10.1002/onco.13888.
- [46] Zelek L, Navari R, Aapro M, Scotté F. Single-dose NEPA versus an aprepitant regimen for prevention of chemotherapy-induced nausea and vomiting in patients receiving moderately emetogenic chemotherapy. Cancer Med 2023;12:15769–76. https://doi.org/10.1002/cam4.6121.
- [47] Malik IA, Khan WA, Qazilbash M, Ata E, Butt A, Khan MA. Clinical efficacy of lorazepam in prophylaxis of anticipatory, acute, and delayed nausea and vomiting induced by high doses of cisplatin. A prospective randomized trial. Am J Clin Oncol 1995;18:170–5. https://doi.org/10.1097/00000421-199504000-00017.
- [48] Roscoe JA, Morrow GR, Aapro MS, Molassiotis A, Olver I. Anticipatory nausea and vomiting. Support Care Cancer 2011;19:1533–8. https://doi.org/10.1007/s00520-010-0980-0.
- [49] James A, Nair MM, Abraham DS, Kovoor JS, Jose WM, Reghu R. Effect of lorazepam in reducing psychological distress and anticipatory nausea and vomiting in patients undergoing chemotherapy. J Pharm Pharm 2017;8:112–5. https://doi. org/10.4103/jpp.JPP_54_17.
- [50] Molassiotis A, Affronti ML, Fleury M, Olver I, Giusti R, Scotte F. 2023 MASCC/ ESMO consensus antiemetic guidelines related to integrative and nonpharmacological therapies. Support Care Cancer 2023;32:30. https://doi.org/ 10.1007/s00520-023-08225-0.
- [51] Chow R, Yin LB, Baqri W, Huang R, Boldt G, Younus J, et al. Prevalence and predictors of long-delayed (> 120h) chemotherapy-induced nausea and vomiting (CINV)-a systematic review and individual patient data meta-analysis. Support Care Cancer 2023;31:505. https://doi.org/10.1007/s00520-023-07978-y.
- [52] Iihara H, Shimokawa M, Bando H, Niwa Y, Mizuno Y, Kawaguchi Y, et al. Doublet or triplet antiemetic prophylaxis for nausea and vomiting induced by trastuzumab deruxtecan: an open-label, randomized, and multicenter exploratory phase 2 study. J Cancer 2023;14:2644–54. https://doi.org/10.7150/jca.87169.